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l[est Report as per standard :

4088
Test Report No. : 15.01.2010
Dated : Letter
As per part (Y,OUI' Ref. No. : 2801 22009

S.L.No.| 28487

Dated

PART A
PARTICULARS OF SAMPLLE SUBMITTED

a) Name of Sample (As stated by the party)

b) Grade / variety / type / size / class

¢) Declared value, if any
d) Code No.

¢) Batch No. and Date of Manufacture

) Quantity

g) Mode of Packing

) Sealed or not

Date of Receipt

) Date of Completion
_k Any other information

h
)
1

a) Reference to sampling procedure

SUPPLEMENTARY INFORMATION

b) Supporting documents for the measurement

taken and result derived
¢) Deviation from the test method

as prescribed in relevant  work [nstructions . il any

UPVC Multilayer Roofing Sheets

13 Nos.

Packed in a bag
29.12.2009
13.01.2010

PART B

Samples Supplied by the Party

A pet PPapa

As per Standard

guT wtew « fade, R, 9% - 600 032



